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Jiangsu Sunyuan Aerospace Material Co.,LTD

FR-475 R #5M iX 1R 15

FR-4 COPPER CLAD LAMINATE INSPECTION CERTIFICATE OF QUALITY

% J'' 4 T Customer B0 th 2% 1 }iDate 2015-11-2
ah o 4 Commodity FR-4 V-66 %0 & Quantity 500|Sheets
M H%Style 1.5mm 1/1 OZ 43"x49" Yellow-LOGO % %% Grade A
=] W B W H B & 3 H bR WS R
No. (Test item) (Test condition) (Units) (Index) Typical Value
1 [#RATJEREE Thickness A mm 1.5+0.13 1.40~1.56
e & = =143 1.88
F B 5RE As Received
2 —— A kg/cm
Peel Strength ) S
s =1.43 1.88
After Thermal Stress
_ ML F >10* >10°
K pE After Moisture
. Surface Resistivity EER Mo
SR/ 2 >10n3 >10°
At Elevated Temperature Ed4iia3 =19 =2l
LIS F >10° >10}
4 R R After Moisture MO.em
Volume Resistivity EET ' <103 5
: = =
At Elevated Temperature ER2Has =g =10
s |E R 2\ 17 Length direction A i =415 550
Flexural Strength [ i) Cross direction =345 435
6 | i % H )k Dielectric Breakdown D-48/50+D-0.5/23 KV =40 2
B ,‘:ri;ag =..
7 {w‘. e, IMBZ, s A _ <5.4 45
Permittivity at 1 MHZ ,maximum
I BHRFEA IEY), IMHZ, Bk &
C Loss Tangent 1MHZ ,maximum A - B Qa2
9 |} 5T Arc Resistance,minimum A S =60 120
10 | /K 14 Moisture Absorption,maximum E-1/105+des % <0.35 0.23
11 |FEAR Y Flammability A S UL94 V-0 UL94 V-0
12 | K~} #85€ #Dimensional Stability A ppm £300 +150
13 | 5 A0 dliBow And Twist A % <1.0 0.35~0.45
N A ARPZIFES Unetched NO DEFECT | NO DEFECT
1 fhoma Svess <Z8°C | wh il O i, Etched A = NO DEFECT | NO DEFECT
Lot BEL Y- 19 2 *
i FE 2528856 (260°C. 20s) A ) NO DEFECT | NO DEFECT
Pressure Vessel
16 | LR B AZ IR F5 30(CTT) A Vv >175 200
17 | BB ARIE 2 Tg(DSC) A s 1405 137
18 | HEL(A Tg) A &) <3 1

ZEAENIHOR T4 TPC-4101C 2 ik BIRoHS . REACH-SVHC I35 25K, ULMY RS A, E214321.
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